‘%‘ WATER POLLUTION CONTROL RESEARCH SERIEsS @ 11010 EGO 01/71

PHOSPHORUS REMOVAL

BY

FERROUS IRON AND LIME

LT R
G

R
0’@4}"‘-%
,?"/" !'r,"’l

3

\
rase -t

N
N

U.S. ENVIRONMENTAL PROTECTION AGENCY



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Series describes the
results and progress in the control and abatement of pollution
in our Nation's waters. They provide a central source of
information on the research, development and demonstration
activities in the Environmental Protection Agency, through
inhouse research and grants and contracts with Federal,

State, and local agencies, research institutions, and
industrial organizations.

Inquiries pertaining to Water Pollution Control Research
[...]
48" SEWER PIPE INFLUENT

27" SEWER PIPE INFLUENT

1" PVC CHLORINE LINE

24" CIP FORCE MAIN

27" SEWER PIPE OUTFALL

24" CIP PRIMARY INFLUENT LINE
42" SEWER PIPE OUTFALL

42" SEWER PIPE OUTFALL

8" CIP DIGESTED SLUDGE LINE
6" CIP SUPERNATANT LINE

6" CIP RAW SLUDGE LINE

IN PLANT
CONTROL BLDG

CH.'EMICAL COAGULANTS PPLIED AT THIS POINT;
( LIME, POLYELECTROLYTES, AND CHLORINE )

DIGESTOR
CONTROL
BLDG.

DIGESTER
NO. 1
(REACTIVE)

FIGURE 1
Plan of Mentor Plant Facility




per day overall. This flow was far from uniform over a twenty-four
hour period, sometimes receding to a rate of less than 1,000,000 gal-
lons per day between 6:00 a.m. and 9:00 a. m. and gradually building
to over 4,500,000 gallons per day by 1:00 p.m. The flow would then
hold at this figure until approximately 6:00 p. m., thereafter decreas-
ing slightly from 6:00 to 8:30 p.m. with a slight buildup in the late
evening hours. A typical diurnal flow pattern for August 20, 1969,
through August 26, 1969, is shown in Figure 2.

Solids Loading

Normally, the incoming solids are high at Mentor during the week and
low on the weekends. Further variations occur when a heavy rain
following a dry period flushes large quantities of solids into the plant.
Hydraulic overloading accompanies such rains, reducing the overall
degree of treatment that can be attained.

A specific influence on plant performance is the occasional introduc-
tion of solids on a gross basis that are not normally associated with
the sewage-treatment train at Mentor. Throughout the program, pri-
mary sludge produced in the Madison, Ohio, Imhoff tanks was trans-
ported by truck to the Mentor Plant and added to the incoming raw
sewage at a wet well upstream of the analytical sampling station. Ad-
verse scheduling requirements did not permit mixing this material
with Mentor's own digested sludge.

During a typical three-month period a total of 95, 000 gallons of
Madison sludge was thus added. Analysis of the sludge indicated an
average of 10. 3 percent total solids by weight (57. 8 percent volatile
and 42.2 percent non-volatile). Of the 82, 000 pounds of solids, 90
percent were in the suspended form. There were days when as many
as 4,000 gallons of sludge were added, representing 3, 100 pounds of
solids or 40 to 60 percent of the influent suspended solids. No delete-
rious effects on mechanical operation of the Mentor Plant were noted
as a result of these sludge additions. Madison sludge additions were
therefore regarded as a component of the sewage in this program, but
the precise effects on treatment were not susceptible to separate in-
vestigation. The subject is not given further notice, but it is to be
borne in mind when interpreting the influent suspended solids concen-
tration.

There is also a large recirculating load of solids in the digester super-
natant which imposes a periodic burden on the sedimentation process.
The cause is traced to overloading in the sludge digesters and the re-



01

Flow - Million Gallons per Day

-~ FLOW - WEEKLY AVERAGE

8/20/69 through 8/26/69

HO—O—€©—~ PHOSPHORUS - AVERAGE OF

70 GRAB SAMPLES

-4—-26.4

6AM

S

: } = +
9AM 12Noon 3mM 6PM 9PM 1M 3AM
Time of Day

——
—y

FIGURE 2

Typjcal Diurnal Flow and Total Phosphate Variation

6AM

mg/1 Total Phosphorus as ''P"



sulting decreased digestion time. Approximately 0.8 percent of the
plant's overall hydraulic load is digester supernatant return, but inter-
mittent operation results in contributing nearly 35 percent of the
Mentor Plant's suspended solids load during short periods. Subsequent
chemical treatment with ferrous chloride and lime imposes an addition-
al burden due to doubled sludge production.

Supernatant liquid from the digester is returned at a point where the
influent flow is distributed between the two primary tanks. The pre-
cise point of return is off-center in the inlet pipe, favoring distribution
to the west primary. As a result of a hydraulic imbalance, noted later
is this section, most of the digester supernatant solids are subjected
to extended detention times in the west primary. Study of those per-
iods when no supernatant is added indicates that the two tanks provide
unequal treatment since the west tank can operate more efficiently.
The addition of supernatant solids therefore tends to equalize perfor-
mance, but to an undetermined extent.

Phosphorus Concentrations

Phosphorus concentrations in the Mentor raw sewage vary widely dur-
ing any single day. The total input quantity varies to an even greater

degree as a result of flow variations, since the highest concentrations
normally occur during the period of highest flow.

Seventy influent grab samples were averaged to investigate the fluctua-
tions in phosphorus content over a 24-hour period. The influent sampl-
ings started at 8:00 a.m. on a Monday and showed periods of high con-
centration that closely paralleled the flow and which were attributed to
the Monday wash day. Another 24-hour test was made on the following
Thursday and results did not indicate the extreme fluctuations obtained
on the previous Monday, but varied widely nonetheless. Results ob-
tained from both of these tests indicated that phosphorus concentrations
may fluctuate from 7.35 to as much as 24.70 mg/l as P, but that aver-
age concentrations of 11.60 to 15. 70 mg/l during the week are more
nearly typical, with an average of 13.0 mg/l overall. A typical phos-
phorus concentration pattern, for August 20, 1969, through August 26,
1969, is shown in Figure 2.

The proportion of orthophosphate, POy, to total phosphate was also
observed to vary widely and numerous tests were conducted to deter-
mine if there was a pattern to the variations. During one 48-day test
in the autumn of 1968, the proportions were observed to range from

38 to 85 percent and could not be correlated with either influent total
phosphorus or flow rate. The average concentration of orthophosphate

11



during this period was 66.4 percent of 16. 6 mg/1 total phosphorus as
P. Since the proportion was found to be completely independent of
flow rate, impracticably frequent manual monitoring would have been
required to provide precise data for chemical dosing. As a conse-
quence, all work in this program was based on total phosphorus analy-
ses reported as ""P'.

Definite effluent improvement was obtained by changing the rate of
ferrous chloride addition to accommodate variations in influent phos-
phorus concentration. It is evident in Figure 2 that the influent phos-
phorus concentration generally begins to increase in the late morning
hours and to decline before midnight. However, more precise pre-
dictions are not feasible when based on statistical correlations. The
ability to make continuous phosphorus analyses would have permitted
more frequent changes in the iron feed settings and allowed feed rates
to conform more closely with minimum theoretical requirements. A
continuous phosphorus analyzer is therefore recommended for use in
future applications.

Description of the Mentor Plant

The overall plant consists of 3 main structures for plant operation:

a main plant control building, primary tank control building, and a
digester control building. The complete system contains a number of
steps and is represented schematically in Figure 3.

The main plant control building houses the chemical feed and sludge
filtering equipment, as well as a plant superintendent's office, analy-
tical laboratory, and facilities for indoor loading of dewatered sludge.
The second floor is used for chemical storage and handling to the feed-
ers. The basement level houses equipment for pumping digested
sludge from the sludge holding tank to a vacuum filter on the main
floor.

The primary tank control building houses air compressors rated at
200 cubic feet per minute for primary sewage flocculation, and pri-
mary sludge withdrawal equipment on the main floor. Ventilation is
provided to purge raw sludge wells prior to and during sludge draw-
ing. The lower level houses the raw sludge pumps and associated

piping.

The digester building contains the heat exchanger and required pump-
ing and piping equipment.

12



¢l

FIGURE 3

WILLOUGHBY-MENTOR SEWAGE TREATMENT PLANT

CHEMICAL STORAGE

FEEDING (LIME AND POLYMER)

SETTLED

= 5]
X
5 38 '
< g
g 2 F RAW PRIMARY
5 g § SEWAGE SEDIMENTATION
A | PUMP
P METERING
RAW
SEWAGE
. RAW SLUDGE
WASTE
GAS BURNER
GAS FOR
g HEATING DIGESTER
RAW -€ DIGESTER DIGESTER
SLUDGE NO, 1 NO. 2
PUMP (REACTIVE) (NON-
EXTERNAL
HEAT
EXCHANGER

_FLOW SHEET

SLUDGE CONDITIONING
CHEMICALS

ING

IGESTED
SLUDGE PUMP




Pump Station

All wastewaters enter the plant property through a 48-inch trunk sewer
and a 27-inch trunk sewer and are carried to a junction manhole ahead
of a pump station located on the plant property. Sewage is pumped to

a 22,400-gallon wet well, providing 8 minutes detention time at an aver-
age flow of 4 MGD. Flows are manually by-passed to the outfall sewer
in the event of pump station malfunction or power failure. One com-
minutor with an ultimate capacity of 11 MGD is provided, and provi-
sion is made for a by-pass through manually cleaned bar screens.

The pump station itself consists of four vertical non-clog pumps with
motors located on an intermediate floor. Two of the units have a capa-
city of 2 million gallons per day and the others 4 million gallons per
day. Pump operation is sequenced by a wet well liquid level control
system, providing a total capacity of up to 12 million gallons per day.

Flow Metering

All influent sewage is metered by a flow tube located adjacent to the
plant control building in a 24-inch cast iron force main. Facilities

for by-pass of total plant flow are installed downstream from the meter-
ing device at the by-pass manhole. The plant flow is indicated, total-
ized, and recorded on a metering panel installed in the plant control
building. The plant flow totalizer was susceptible to occasional mal-
function throughout the program, requiring repairs which interrupted
the experimental program and interfered with continuous data collec-
tion.

Primary Settling

Raw sewage passes from the 24-inch inlet pipe into a control chamber
at the primary tank control building for distribution to the primary
tanks. The wastewater discharges from the control chamber through
an 18-inch cast iron pipe to the center flocculation compartment of each
primary tank. Two circular primary settling tanks each 70 feet in
diameter, of the combined air-flocculation and settling-compartment
type, are provided. The flocculation compartments are circular, with
air diffusers for mixing. Figure 4 is a view of the west primary.

The primary settling tanks provide an average detention time of 2 hours
and 20 minutes at 5 million gallons per day of wastewater flow. How-
ever, changes in pumping sequence often result in variations in rates
of flow of 100 GPM or more. Typical detention periods for observed

14



Figure 4 Overall view of the Mentor Plant from the
northwest. The west primary tank is in the fore-
ground, with the primary tank control building along-
side it. The main plant control building is located at
the southern end of the plant property.

flows during 1970, the last year of the program, are listed in Table I.
Values are computed on the basis of the volume of the tanks between
the inlet wall and the overflow weirs; flow rates are not listed for days
of equipment malfunction,

Monthly average detention times, as indicated in Table I, range from
1.86 to 2,70 hours. On a daily basis the fluctuations in flow rate are
even wider, ranging from 2 to 8 MGD., Actual detention time can there-
fore range from 1,16 to 4. 66 hours over a 24-hour period. This fluc-
tuation was observed to have a marked effect on settling efficiency dur -
ing ferrous chloride and lime additions, and exerted a corresponding
effect on solids removal,

Weir overflow rates are highly variable in the same approximate pro-
portion as detention time. The extreme turbulence resulting from
hydraulic overloads was observed to be the principal cause of chemical
floc overflow during experimental testing. While some turbulence is

15



desirable for mixing purposes, the efficiency of the chemical addition
procedures was affected by very high flows and minimized somewhat
the degree of process optimization which could be attained.

TABLE I
Variations in Mentor Primary Plant Detention Time

Avg. Rate of Flow Detention Time

Month MGD GPM In Hours
January, 1970 4,285 2970 2,18
February 5. 008 3470 1.86
March 4, 852 3360 1.92
April 4,784 3320 1.95
May 4, 547 3150 2,05
June 4,587 3180 2,03
July 3.457 2400 2,70
August 3.534 2450 2,64
September 4,287 2980 2,18
October 4, 046 2690 2,30
November 4,371 3040 2.13
December 4,606 3200 2,02

A more specific influence on plant performance was exerted by an im-
balance in the distribution of raw sewage between the two primary tanks,
The east tank carries approximately 60 percent of the hydraulic load,
with a corresponding effect on detention time in each primary tank.
Subsequent tables, including the performance summaries, have been
weighted to give a more accurate indication of overall contaminant re -
movals by recalculating average effluent contaminant concentrations

(as mg/l) from the actual weights (in pounds) of contaminant materials
handled by each primary tank.

Application of Air for Mixing Purposes

Since the influent at Mentor is divided between two primary settling
tanks, the technique of introducing air into the mixing areas of one

tank while eliminating air in the other was studied during iron and

lime addition to determine the effect, if any, of air on flocculation ef-
ficiency. Eighty-five cubic feet of air per minute could be introduced
into one tank or divided equally between both tanks. The former prac -
tice had been to operate without air since greater removals of suspend -
ed solids could be attained without its use.

16



Evaluations were made over two-week intervals, while the air was
changed from one tank to the other at the end of each week and by divi-
ding the air equally between the two tanks. This procedure was follow-
ed with and without chemical additions for study of the variations be-
tween the two tanks. The evaluation was hampered somewhat by the
flow imbalance discussed above, but it was determined both visually
and by the reductions of contaminants, that under all conditions except
extreme hydraulic overloading the use of some form of mixing to en-
hance that obtained from normal influent turbulence was desirable.
Poor mixing resulted in a cloudy supernatant high in phosphorus con-
tent. The use of approximately 20 cubic feet per minute for each MGD
of sewage flow appeared optimum for the Mentor sewage. However,
equipment requirements required adopting a fixed rate of 42.5 CFM,
corresponding to a flow rate of 2, 125, 000 gallons of sewage per day,
as a standard. The application of air is pictured in Figures 5 and 6,

Plant Outfall

The primary tank effluents flow over peripheral "V' notch weirs and
discharge into a 48-inch diameter outfall sewer that extends into Lake
Erie for a distance of approximately 2, 000 feet, The design maximum
of the outfall sewer is approximately 30 million gallons per day.

Chemical Feeding and Handling Equipment

A total of six different chemical additive types was of significance to

the experimental‘ program and included chlorine, coal, ferrous chloride,
lime, polyelectrolyte, and sodium silicate coagulant. The following

is a discussion of the equipment and procedures devised for their use.

Chlorine

Chlorination at Mentor is provided by two solution-type feeders with
facilities provided for weighing, handling, and feeding from one-ton
cylinders. The feeders for pre-and post-chlorination are sized to
deliver chemicals at a maximum rate of 800 lbs, per day, or 24 mg/1
at the design rate of flow,

Pre-chlorination facilities are currently calibrated to deliver an esti-
mated 12 mg/l of chlorine. It can be applied at two separate points: